
3.2.2.5: Watertightness Result:     Pass at  default 27° roof pitch only (Report 2014-067-S1)

3.2.2.3: Non-cyclonic pressure Result:     Pass at  +4 / -6 kPa  (Report 2014-067-S1)

3.2.2.4: Cyclonic pressure Result:     Pass at  +4.0 kPa  (Report 2014-067-S3)
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NOTES
THIS CERTIFICATE IS PROVIDED FOR GENERAL INFORMATION ONLY AND DOES NOT COMPLY 
WITH THE REGULATORY REQUIREMENTS FOR EVIDENCE OF COMPLIANCE

Reference should be made to the relevant test report(s) to determine the applicability of the test result to a 
proposed installation.

TEST  CERTIFICATE No. 2014-067-C1

St.Peters  NSW  2044

Product Name Test Standard Test Date

Phone / Fax:

The roof window described below was tested by this laboratory on behalf of the test client in accordance with 
the nominated subclauses of the stated standard and achieved the results shown below. Refer to the 
referenced test report(s) for full sample details and compliance information.

TEST LABORATORY

Glazing 4mm toughened  outer/14 Argon/6.38 laminated  inner

2014-067-S1 and S3 The system was nominally 1140mm x 1180 OD with an EDW-SK06 
flashing kit for the water penetration test.  

3.2.2.2: Concentrated load Result:     Pass  (Report 2014-067-S1)


